RIGID SIDE GUARD

TiLite™ TR, TRC, YR, TRA, YRA, Evo, BB, X, SX, XC, YG, YGS,
Aero X, 2GX, TX, Aero R, TR (SERIES 2), YR (SERIES 2)

— 112 —

SMALL
CP100778 & CP100795

|
|

CP100432 & CP100777

13.2
STANDARD

PROFILE DIMENSIONS

ITEM QUANTITY PART NO.

1A
1B
1C
1D

2
OB

3
4
5
6
7
8

«w

100V
11
12
13
14
5-12
1A,2-4,13
1A,2-4,13
1B,2-4,13
1B,2-4,13
1C,2-4,13-14
1C,2-4,13-14
1D,2-4,13-14
1D,2-4,13-14
1A,2-13
1A,2-13
1B,2-13
1B,2-13
1C,2-14
1C,2-14
1D,2-14
1D,2-14

1
1
1
1
1
4
4
1
1
1
2
1
2
1
1

36"
1
1

PM00E6 REV K 3/26/12 FGC

CP100432
CP100778
CP100777
CP100795
CP100435
HD100444
HD100449
CP100434
CP100436
CP100433
HD100090
HD100332
HD100339
HD100093
HD100348
RW100291
HD100151
AS100106
AS100452
AS100451

AS100389
AS100390
AS100385
AS100386
AS100387
AS100388
AS100108
AS100107

AS100383

AS100384

AS100379

AS100380

AS100381

AS100382

DESCRIPTION
SIDE GUARD RIGID PANEL
SIDE GUARD PANEL SMALL
QUAD SIDE GUARD PANEL RIGID
QUAD SIDE GUARD PANEL SMALL
SIDE GUARD BRACKET RIGID
6-32 X 3/8" FLAT HEAD CAP SCREW, BLACK
NYLON COUNTERSUNK WASHER #6, .437 O.D. X .1" THICK
1" TOE CLAMP
SIDE GUARD MOUNT RIGID
CAP FOR RIGID SIDE GUARD
SPRING .266 OD X .196 ID X .310
1/4-20 X 1" SOCKET HEAD CAP SCREW, BLACK ZINC PLATED
10-32 X 5/8" FLAT HEAD SOCKET CAP SCREW, BLACK ZINC
DOWEL PIN .250" OD X .500" LONG SS
WASHER, .255ID x .3950D x .048
EDGE TRIM FOR 3/32 MATERIAL
RUBBER GROMMET 1-1/4" DIA
SIDE GUARD CLAMP 1" ASSEMBLY
ALUM SIDE GUARD ASSEMBLY RIGHT
ALUM SIDE GUARD ASSEMBLY LEFT
SMALL ALUM SIDE GUARD ASSEMBLY RIGHT
SMALL ALUM SIDE GUARD ASSEMBLY LEFT
QUAD ALUM SIDE GUARD ASSEMBLY RIGHT
QUAD ALUM SIDE GUARD ASSEMBLY LEFT
QUAD SMALL ALUM SIDE GUARD ASSEMBLY RIGHT
QUAD SMALL ALUM SIDE GUARD ASSEMBLY LEFT
ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP
SMALL ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
SMALL ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP
QUAD ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
QUAD ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP
QUAD SMALL ALUM SIDE GUARD ASSEMBLY RIGHT W/ 1" CLAMP
QUAD SMALL ALUM SIDE GUARD ASSEMBLY LEFT W/ 1" CLAMP

10-1 Parts Manual



